XERRICCDHAZTZE R BHAICBDTHCERL TS W,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

oy

MAINTENANCE MA /UAL

1:10 Scale Radio Controlled Electric Powered 4WD Touring Car

TF-5 readyset .7+ zzm= KyosHO

4 ™
OARNKIFHEITIBICFHBBLTHD £T, XV TF VAPV DIIRDIRIC OA VT FYAP/IN—YRIRT BBIE. EXAPEHREELIBVES
SZILLTLREEV, XUTFYAPEITORNBENLAIL. BELKSD ICREMIT TSRS W,
DIRFEES U < Y1 —F—EREL TREVEDEIZE L,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.

modeélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

4
KERYROIH, FERMBEELEFT 2550 D £J, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen mglich! (FNZARAATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2007 KYOSHO CORPORATION /£ $5 7 85 4 54 No.30822

30822-MMO01



t v kDOt Z 3 2 %% /| REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RS /8= (K A
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

HIZTICHERTIR

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

FEATZ2TEORIKRWCIE, +FRL TS,
CAUTION: Handle tools carefully!
—=—— WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
XX IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

WoIANRYTF
Needle Nose Pliers
Flachzange =/
Pinces plates
Alicates de punta fina

Bhy5—F147
Sharp Hobby Knife

Schartes Bastelmesser /777 7777 ummmmmi— A
Cutter

Cuchilla de Hobby

W=y /\—
Wire Cutters
Seitenschneider
Pince coupante

| E3)
Awl

Z
205

Alicate cortacables

. o . o
¢ WR—LFTTUR No.96506 < : msuU= No.1879 .
¢+ BallDifferential Grease . . Grease .
o  Spezial Modellbaufett S . Fett P 3
+  Graisse pour billes de diff. e o Graisse .I.‘ GREASE E .
¢ Grasadiferencial . ¢ Grasa .
. . . °
. . M

/\

KYOSHO AR¥ + LT )L—
KYOSHO Special Glue

B EEH

Instant Glue
Sekundenkleber

Colle cyanoacrylate
Pegamento instantaneo

N

Ve ~N Sp@tzahle

I

Yy M A>TWBIE pomeen
TOOLS INCLUDED

GELIEFERTE WERKZEUGE
OUTILS FOURNIS
HERRAMIENTAS INCLUIDAS

No.96154

B+FLYF
Cross Wrench
Kreuzschlissel
Clé en croix
Llave de cruz

WAL > F (1.5mm, 2mm)
Hex Wrench (1.5mm, 2mm, 2.5mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm)
Clé allen (1.5mm, 2mm, 2.5mm)
Llaves Allen (1.5mm, 2mm, 2.5mm)

2.5mm

ZUVRAYY—&Y VT —
CURVED SCISSORS & SANDER
LEXANSCHERE

CISEAUX A LEXAN

TIJERAS Y LIJADOR

e

AT« DAY~ EEFE, MR ERICEENTEET,
For trimming body shells. Makes cutting curved lines easy!
Schneidet ohne Probleme auch Kurven. Fiir Karosserien aus Lexan.
Coupe le long de lignes courbées. Pour les carrosseries.
Para recortar las carrocerias con la maxima precision.

SPFATITyIY—T—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

TAMINRET, B ~ 15mmORBIFNTESZITETT,
No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

— 1]

No.1829 No.36219

837 CRID3EE (1) / BEFORE YOU BEGIN (1)

BEVOR SIE BEGINNEN (1) / AVANT DE COMMENCER (1) / ANTES DE EMPEZAR (1)

M CORICTRDZ EISEFELTLEE W,

O DHPEZERFHiH BEEZERT 2,
@ b DRBRZEHEND B,

KA—FR. REDVH DI UIc5. KREWVLWKRDHDER
TEREDN Mt T —EAE T TTER LS L,
QNS BEROTCT A X 2MEZBNELSICT 2. K

ZZE [ UTHERLABNSHEITS,
OTPERZfihD & =&
fih CHANEL TEHEHMPEES NS X THiHT

LTEE LN,
2L, B@MMEFRT 2L THH D EEADE
BLIBDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in Originalgrée in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB3 Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon

\\\\\\\\\U

‘ Correcto

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitird reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



817 THID;EE (2) / BEFORE YOU BEGIN (2)

BEVOR SIE BEGINNEN (2) / AVANT DE COMMENCER (2) / ANTES DE EMPEZAR (2)

SMEAE DR

How to read the instruction manual:

CHDEHTHITE2EE L ZFDIFH,
DIERRO AR, BRI, FERE.
Ry NHOMIE. EXRFEEZBRVTEF—
No.WMfFiF S TWET, ART/I—VY%E
BATBEEF—No.EZSBLTLZE W,
D: SBAEANTIFZ L DY —IIMERINT
WEYd, Y—7ITFR U THITZESD
TLEE W, Y=V D5EIE. &=V
DRICHDET,

A: Indicates the number of the assembly step
and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings
and the Quantity of parts Used.

C: All parts, except screws, are identified by key
Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

D: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

oW

>

: Die Nummer der Baustufe sowie das zu bau-
ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

(2]

=)

So funktioniert die Bauanleitung:
Comment lire les instruction: [
Como leer el manual de instrucciones:

BE Il

( Exemple Beispiel

Example )
Ejemplo )

1 70> kY AR 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

®5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A: Numéro de la plage de montage et le nom de
la piece a assembler.

B: Numéro de référence de la piece, nom, illust-
ration en grandeur réelle et quantité utilisée.

C: Toutes les pieces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

D: Cette notice utilise des icones dans les
plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

C:

A: Indica el nimero del Paso y la Parte a ser

montada.

Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un numero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos
simbolos.

Téngalos en cuenta durante el montaje.

Symbols used throughout the instruction manual, comprise:

a SEAE(CEbNTWNBEY—Y

JER U THII TS

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

24

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefaladas.

EERU &S ICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

pilll- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

TIVA%EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

RS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

ESOIBICHEILITS,
:@ Assemble in the specified order.
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

AIEIY 5 & SICHEIZITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muf sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

h

RYH,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

X¥OYIHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




P
1 R—JLF 7 / Ball Differential B RUFTORT,

Kugeldifferential / Différentiel & bille / Diferencial Bolas Compress with plers
it einer Zange zusammendruecken.

Compresser avec une pince plate
Comprimir con unos alicates.

- R=ILTTTUR

>§?®fﬂa7\gkﬁbt%° Ball Differential Grease B 5 R BNEE R— LB T 3,
NLIJ??n q’eil%%oa?;i?hten. Modellbaufett Face the rounded side to balls.
Ali | h ; @ Graisse de billes de différentiel Die runde Seite zeigt zu den Kugeln.
oot on lamona By Grasa diferencial Placer comme indiqué sur le schéma

Alinear en la pieza (5).

Colocar el lado redondeado hacia
las bolas.

P FURY I AR, NyITvya

B2 WNEE, Ko () & AnEz 3.

When installing in gearbox, change to @from
the opposite side if the backlash is too loose.

Mit der Distanzscheibe kann das Zahnflankenspiel
justiert werden.

Lors de son insertion dans la cellule, changer @
de sens si I'entre dents est trop serré.

A la hora de instalarlo en la caja, cambie @ al
lado opuesto si hay mucha holgura.

( B K775 U2
Ball Differential Grease
Modellbaufett
Graisse de billes de différentiel
-\ EES, Grasa diferencial »EYTFEVSY R
Remove flashing. Molybdenum Grease
Grate entfernen. Molybdenumfett
Ebavurer Graisse adaptée.
L Corte las rebabas. Grasa molibdeno
18 10x 15x4mm ~FYV Y (19 10x12x0.1mm ¥ 1n (9)26x25mm Fvy TR @26x6x1mm ZFZRTL—h
Ball Bearing  Kugellager Shim Cap Screw  Inbusschraube Thrust Plate
Roulements & billes  Rodamiento Unterlegscheibe Vis  Tornillo allen Druckplatte B ©)07IhREADES
Rondelle de callage I --- 2 Rondelle de butée Allgn to he groove In(®).
Arandela 2 e (Mandela 4 Nut in Teil (6) ausrichten.
""""" 4 76 A Fm—) Aligner (B) avec I'encoche.
Inch Ball Alinear con (B).
Kugel {2.6mm FraOvFv
- ®10x12x02mm ¥4 Bille 1/162me Nylon Nut "
@ 5x8x25mm X7 YV Shim Bolas Kunststoffmutter 7Aarhk / Y F
Ball Bearing Unterlegscheibe O -------mmmmmmmmomooe 16 Ecrou nylon For Front / Rear
Kugellager Rondelle de callage @ 332 A VFR—I AN Tuerca Nylon Vorne / leyt‘en
Roulements & billes Arandela Inch Ball @ ———————————————————— 2 Avant / Arriere
Rodamiento ~ \\ )| 6 Kugel ~ Delantero / Trasero
””””””””” 4 Bille 3/32eme
Bolas
Q- 24 X
SEEL N
@ HET5% / ADJUSTING / B R AEETEEL. B) AELEE.G) ARNARCEES LEEL
Das Justieren / REGLAGES / AJUSTES E5AVEELORAHFBERDOT, Q) MM%)
= e A RN . Now, hold the differential case firmly and rotate part . If part rotates into the opposite
- @ t;\© EXATA l\—j\ Tgi\_pcmi" ${$f @i’ 'CJ%%;‘,‘:I\EI: BLBBET @% direction to part @ no further adjustment is necessary. If part does not rotate, screw
UBRAT, B> TUESREOTXETSES LT SO TERT 3. ) ) (9) is too tight. In this case, gradually loosen screw (9) until part (5) rotates.
Secure parts @ and @ in place with two flat head screwdrivers and rotate the differential Das Diffgehaeuse, wie dargestellt, halten und Teil @ drehen. Sollte Teil @ in
case unhll it becomeslhgllwt. Then, tighten screw @ When running the car, the differential entgegengesetzter Richtung rotieren, ist eine weitere Justierung nicht mehr noetig.
m.USt e fight, othemse it may be (liamaged. ) ) ) Laesst sich Teil @nicht mehr drehen, ist die Schraube zu fest. In diesem Fall muss die
Teil @ und @ wie dargestellt, mit zwei Schraubenziehern sichern und das Diffgehaeuse drehen Schraube ein wenig gelockert werden.
bis die gewuenschte Spernwirkung erzielt ist . ) Maintenant, tenir le corps de différentiel fermement et faire tourner (8). Si la pigce ®
Sécuriser les pieces @et@en place avec 2 tournevis plat et faire tourner le corps de tourne dans le sens opposé 2 @ aucun autre réglage est nécessaire. Sila piéce@
différentiel jusqu'a ce qu'il soit bien fermé. Puis, visser @ Lors de I'utilisation de la voiture, ne tourne pas, la vis@est trop serrée. Dans ce cas dévisser@ graduellement jusqu'a
le différentiel doit-étre dur, dans le cas contriare cela il risque d'étre endommagé. ce que la piécé @tourn o ’
Asegure @ y @ en su lugar con dos destornilladores de punta plana y gire el diferencial Ahora suiete el diferencial firmemente y gire@ Sila pieza
hasta apretarlo. Ahora apriete el tornillo @ A la hora de rodar el modelo el diferencial debera @ gira en Ia direccién opuesta a @ no necesi.taré de posteriores ajustes.
estar apretado ya que podria resultar dafiado. Si la pieza @ no gira, el tornillo estd demasiado apretado.

En este caso, afloje @ hasta que @ gire.

» HEig. (0201 3,
Once the adjustment is done, install (see"exploded view").
Ist das Justieren abgeschlossen, kann die Einheit in Baustufe 10 monitert werden.
Une fois le réglage terming, installé (voir la vue éclatée).
Una vez realizado el ajuste, instale (ver "despiece").

P ETRICE 5 A P EBUS I BEET %, / Before running, attach the tires and re-adjust accordingly. /
Vor Intriebnahme Reifen montieren. / Avant utilisation, fixer les roues et ajsuter si nécessaire. / Antes de rodar, coloque las ruedas y reajuste.

2ty MBI TS (Bl), / Assemble as many times as specified. / TV A% %E%, | Apply grease. /
L4 500t wie angegeben zusammenbauen. / Assemblez aussi souvent qu’indiqué. / Repita las veces sefialadas. Fetten. / Graissez. / Aplicar grasa.

4



2 AA > FY [ Main Gear ®\@
Das Getriebe / Couronne principale / Corona principal | [gid

@5x7x0.3mm Ty —
Washer
Scheibe
Rondelle 5x7x0.3mm

@ || Arandela 5x7x0.3mm
,,,,,,,,,,,,,,,,,,,,, 1

@E3 EUVY
E-ring E-Ring E3

®5x8x25mm NFYVYT

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@)5x7x22mm 15— (%)
Collar (Gold)
Gleitlager (gold)
Bague (dorée)

Casquillo (Dorado) >N EED
@ |:| ”””””””””” 1 Remove flashing.

Grate entfernen.
@3)1.5x8.8mm £ Ebavurer.

Pin  Stift Cortar el sobrante.
Axe 1.5x8.8mm  Pasador <
1

@D 5x10x 4mm RF Yy
Ball Bearing
Kugellager
Roulements a billes

|:| Rodamiento
,,,,,,,,,,,,,, 1

1) IZHIDENLS
EDHICHRL>TVET,
& @9 are tight with no play.
Teil (18) und @9 luftdicht

festziehen.
Insérer (18 & @4 fermement.

({9 & @4 deben quedar fijados
sin holgura entre ambos.

Fo>I<AND,
Insert straight.
gerade einfuehren.
Insérer bien droit.
Insertar recto.

3 XA >%Y /Main Gear ®\@
Das Getriebe / Couronne principale / Corona *

3x6mm / Lv

3x6mm%

3x3mm v hER
Set Screw
Gewindestift @

Prisionero 3x3mm

3x6mm EX @)2x7.8mm >
Screw Pin
LK Schraube Stift
Vis 3x6mm Axe 2x7.8mm

Tornillo 3x6mm
,,,,,,,,,,,,,,,,,,,,,, 4 Pasador
ﬂl\\\\\\\\\\\ C s 1

P ESRHEICEY NERZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

Vis BTR 3x3mm P

P FHTERNLSITT B,
Be careful not to over-tighten.
Uberdrehen Sie keinesfalls die Muttern.
Ne pas trop serrer.
No apretar demasiado.

| B2 OIEICHELT 3, EELTEIT S,
Assemble in the specified order. Pay close attention here!

In der angegebenen Reihenfolge zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Attention! Avis important!
Realice el montaje en el orden indicado. Preste atencion.




)4 £+77R v & X / Rear Gearbox / Hintere Getriebegehéuse

Carter de différentiel arriere / Caja de transmision Trasera

3x6mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 2

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H

0]

N
X5

AY

l ‘ \ ;
3x10mm
3x10mm (TP F/H)

ax6mm (17 F/H) 3x10mm(TP F/H)
5 )47 £+7 7R v o X/ Rear Gearbox / Hintere Getriebegehéuse < ?j;g?j T |
Carter de différentiel arriere / Caja de transmision Trasera : Kigelcliif?;?gr::ali

< Différentiel a bille >

< Diferencial Bolas > &
\ i A

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

Tornillo 3x6mm
[ - 2

3x6mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 2

38)5x31mm 27 7F—RZ K ()

5x10x4mm ~7Y /7 Stiffener Post (Red)
Ball Bearing Stuetze (Rot)
gggﬂﬁgﬁg Abilles Plots de renfort (Rouge)
Rodamianto Rigificador (Rojo)
77777777777777 1 O] | 3x6mm(F/H)
,,,,,,,,,, 2 | 3x6mm(F/H) g/

7V XA %&%E%,. | Apply grease. /
Fetten. / Graissez. / Aplicar grasa.




U+ £+7R v & X/ Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

=

3x10mm TPEX 3x8mm EX
TP Screw Screw
LK Treibschr LK Schraube
Vis TP 3x10mm Vis 3x8mm
Tornillo 3x10mm TP ¢ Tornillo 3x8mm
ﬂx\\\\\\\\\\\\\\\\\\\‘r 77777777777 2 Qmmmmm ************** 1
3x15mm TPE R @33 4.8mm K—)LZF v K (S)
TP Screw Ball Stud (S)
LK Treibschr Kpgelpfosten (S)
Vis TP 3x15mm Vl§ arotule (S)
Tornillo 3x15mm TP Roétula (S)
[ - 4 Oflm - 2

3x15mm(TP)

3x15mm(TP)

7 ') 475" > J{— X7 — / Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriére / Soporte amortiguadores trasero

3mm Fv k
Nut  Mutter

P CDORE[ES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.
\ J

3x12mm(TP)

3x22mm

3x22mm

Ecrou Tuerca 3mm

3x22mm v v TERX
Cap Screw
Inbusschraube
Vis
Tornillo allen

N

3x10mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“-

3x12mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

AU

%@%
3x10mm(TP)

[ a JERE U THIZIT B,
=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




Y5 A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@)5x10x4mm RFYUVY  @H2x7.8mm Y
Ball Bearing Pin  Stift
Kugellager Axe 2x7.8mm  Pasador
Roulements a billes [ ---------------------- 2
Rodamiento

@ 4.8mm R—ILZF v R (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@ amm 75y IOV F Yk
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

)7 H X~ 3> [ Rear Suspension / Hintere Aufhdngung ®\@
Suspension arriere / Suspensién Trasera %
26x4mm E2 @93 x25mm ¥+ 7k G)3x7x1mm 75 HS5—
Screw Shaft Plastic Collar
LK Schraube Welle Kunststofflager
Vis 2.6x4mm Axe 3x25mm Palier plastique
(UIHIID] 777777 Tornillo 2.6x4mm Eje 3x25mm Casquillo plastico
2 (O : O
3x10mm TPHZEXR N
TP F/H Screw &3 x 44mm ;hvf? h 4x8mm £y hEX
SK Treibschraube Weallle Set Screw
Vis TP F/H 3x10mm Axe 3x44mm Gewindestift
Tornillo 3x10mm TP F/H Eie 3x44mm Vis BTR 4x8mm
[m ******************** 2 je X Prisionero 4x8mm
n PN 1 Al

GD)3x7x2mm 7S5 HT—

Plastic Collar
Kunststofflager
Palier plastique
Casquillo plastico

3x 15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm

Tornillo 3x15mm TP
o [ g i

- 1= (ER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

3x15mm(TP)
BWA %5 DRICIEIT 2, 2 2ty MELTS (f). % EREAULSICEIT, T R, 7 A% 8%,
B Assemble in the specified order. W4 pssemble as many times as specified. Assemble left and right sides the same way. L] Temporarily tighten. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorlaufig festziehen. Fetten.
Assemblez dans l'ordre indiqué. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le coté droit. Vissez temporairement. Graissez.

Realice el montaje en el orden indicado. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

Apriete de manera provisional. Aplicar grasa.




A7 A>3 / Rear Suspension / Hintere Aufhangung

Suspension arriere / Su

spension Trasera

G®3x25mm 7Y v R ROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

GD4.8mm R—)LTY R ()
Ball End (Medium)
Kugelpfanne (Mittleres)
Chape (Moyenne)
Rétula (Media)

fffffffffff 2

G®4.8mm R—ILIV R (K)
Ball End (Long)
Kugelpfanne (Lang)
Chape (Longue)
Rétula (Largo)

- ERDHZANERY,

The side with the step is a reverse screw.

Die Seite mit der Markierung besitzt

ein Linksgewinde.
Le coté avec le déport est le pas inversé.
El lado indicado es de rosca inversa.

< IR >

< Left>

< Links >

< Gauche >
< lzquierda >

< AfA >
< Right >

< Rechts >
< Drolte >
< Derecho>

- EBRDH 577,

Projection. Note direction.

() @ Einpaqrichtunglbeachten. ' )
(Long) Pro1egt|on. f\ttentlon au geng ! Medium)
(Lang Rebaje. Fijese en el dibujo.

(Longue
(Largo,

#913.5mm/ >
approx. 13.5mm/ ca. 13.5mm/
environ 13.5mm / aprox. 13.5mm

D H 57,

Projection. Note direction.

(d) @ Einbaurichtung beachten. 5)
(Medium) Proiegtion. l/‘\ttention au sens ! Long)
(Lang Rebaje. Fijese en el dibujo.

I
#913.5mm /

approx. 13.5mm/ca. 13.5mm/
environ 13.5mm / aprox. 13.5mm

1 1 ¥ AR 3 [ Rear Suspension / Hintere Aufhdngung
Suspension arriere / Suspension Trasera

»-EDH B,

Projection. Note direction.
Einbaurichtung beachten.

sens | ﬁ

Projection. Attention au

G—

Rebaje. Fijese en el dibujo.

<EfIR >
< Left >

< Links >
< Gauche >
< lzquierda >

<HAfA >
<Right >

< Rechts >
< Drolte >
< Derecho >

DB BT,

Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

1 2 7+ JL% > JX— [/ Oil Shock / Ol Dampfer
Amortisseur Huile / Ace

ite Amortiguadores

@ 4.8mm R—)LTV R (&)
Ball End (Short)
Kugelpfanne (Kurz)
Chape (Courte)

E25EY VY

E-ring
E-Ring E2.5
Clips 2.5mm

A1 )Lz S LT %,
Put a little oil.
Mit etwas Oel bedecken.

Mettre un peu d'huile.
Vierta un poco de aceite.

4.5mm

o B

12.5mm

X7V THRER,
For adjusting the spring tension.
Zur Justierung der Federvorspannung.
Permet d'ajuster la tension du ressort.
Para ajustar la tension del muelle.

2 2ty MEZTS (),
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefhaladas.

%Eﬁlﬁuxitzﬁﬁﬁféo

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

(2 ERUTHI TS,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & I'échelle.

Dibujo a tamafio real.




13 ZJL5 > JX— [ Oil Shock / Ol Dampfer
Amortisseur Huile / Aceite Amortiguadores

©)

@Q ExhvETH AvLE
ROAIEETAND,
Pull down the piston and
slowly fill in oil.
Kolben nach unten ziehen,
langsam mit Ol befUullen.
Placer le piston en position
basse puis remplir
doucement d ' huile.
Tire del piston hacia abajo
y rellene con aceite.

@O w-<hETat., TEELS,

Then, gently move the piston up

and down to get rid of air bubbles.

Bewegen Sle den Kolben langsam
auf und ab, bis keine Luftblasen
mehr Im Ol sind.

Puis, actionner doucement le
piston de bas en haut, afind '
éliminer les bulles d ' air.

Ahora mueva el pistén hacia arriba
y hacia abajo para eliminar las
burbujas de aire.

®
e

(5]

TAYYaR—=/\—
Tissue Paper
Papier/Tuch
Papier ou tissu
Pafiuelo o Toallita

O v>—ERouEET
AN ERT,
Add oil one more time
up to the brim.
Dampfer nochmals
bis zum Rand beflllen.
Ajouter de | ' huile encore
une fois, jusqu ' au niveau.
Rellene de aceite hasta
el borde.

P BINTAAINEIEE D,
Wipe away excess oil.
ueberschuessiges Oel wegwischen.
Nettoyer le trop plein d'huile.
Limpiar el aceite sobrante.

14 Z - JL% > )X— /Oil Shock / Ol Dampfer
Amortisseur Huile / Aceite Amortiguadores

) 5> ix—27Uvy
Shock Spring
Daempferfeder
Ressort d'amortisseur
Muelle amortiguador

HEORENKFICBEE LS.

ETULRHS 63 ZRETT .

Adjust 63 while model is running so
the front and rear are same height.

Die endgueltige Justierung erfolgt
auf der Rennstrecke.

Ajuster afin que le train avant et
arriere soient a la méme hauteur.

Ajuste §3) mientras el modelo esté
rodando para que los delanteros y
traseros tengan la misma altura.

> 27U T EEHTI) EAND,
Compress the spring and install 70).
Driicken Sie die Feder zusammen
und schieben Sie @ auf.
Compresser le ressort pour monter Q.
Comprima el muelle e instale @

A A~R> 23> / Rear Suspension / Hintere Aufhdngung

Suspension arriere / Suspensién Trasera

@ 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

Rétula (S)
Orffm - 2

Aw A A N
Plastic Nut
Kunstsoffmutter
Ecrou plastique

@] Tuerca Plastica
,,,,,,,,,,,,,,,,, 2

EZA%
Shock
StoBdamper
Amortisseur
Amortiguador

4 4ty MAZTS (B),
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

N 25 DIRICHEIT 5,
08 Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

il YNGR

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

X

% EBRU LSBT,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

10




1 6 t—7Rtz 1 /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

@3 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@®5x8x25mm 73 X% )L
Plastic Bushing
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 4

1 7 +—7Rt - /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

@ 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

3x8mm

G)3x7x1mm 75 H5—
Plastic Collar
Kunststofflager
Palier plastique

Casquillo plastico
@] 3
3mm TvIe—
Washer
Scheibe
Rondelle 3mm

Arandela 3mm
O

3x6mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[ Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 2

3x6mm EX

Screw

LK Schraube

Vis 3x6mm

Tornillo 3x6mm
[ --erme e 2
3x8mm EX

Screw

LK Schraube
Vis 3x8mm

@D3x6mMm 7SIV IXHIL
Flanged Metal
Lager mit Bund
Bague épaulée métal
Casquillo metalico

l=
P
e
=)
5
LW
X
e
=
'3
Ry

— e

3x6mm(F/H)

Y PIE19 %5 & SIcHAIL TS, / Ensure smooth, non-binding movement when assembling. /
H Das Teil muB sich leicht bewegen lassen. / La piéce doit pouvoir pivoter autour de la vis. / Asegurese que la pieza se mueve suavemente.

11




1 8 70> k77 [ Front Differential / Vorne Gear Differential ®\®
Différentiel Avant / Diferencial Delantero *
@)15x8.8mm £ @)5x10x4mm RFUVY  @)OYU Y P8
Pin Ball Bearing O-ring P8
Stift Kugellager O-Ring P8
Axe 1.5x8.8mm Roulements a billes Joint thorique P8
Pasador Rodamiento Junta Térica P8
 m—
2x7.8mm E¥
Pin
Stift
Axe 2x7.8mm
Pasador
I
@E3 EUVY
E-ring
E-Ring E3
Clips 3mm

@)5x7x03mm Ty v—
Washer

Scheibe

Rondelle 5x7x0.3mm
Arandela 5x7x0.3mm

70Oy hx£V7R v X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmisién Delantera

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 6

<R—ILTT >

< Ball Differential >
< Kugeldifferential >
< Différentiel a bille >
< Diferencial Bolas >

A=\

M
=z

A
|
I
I
[
I

3x10mm(TP F/H)jﬁ

2

3x10mm(TP F/H)  3x10mm(TP F/H)

| ZSOIBICHEIITS,
B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans 'ordre indiqué.
Realice el montaje en el orden indicado.

IR ZE5,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

12




70> hxFvR w7 X /Front Gearbox / Vorderes Getriebegehéduse

Carter de différentiel avant / Caja de transmisiéon Delantera

—>

3x10mm TPEX 3x8mm EX
TP Screw Screw
LK Treibschr LK Schraube
Vis TP 3x10mm Vis 3x8mm
Tornillo 3x10mm TP ¢ Tornillo 3x8mm
77777777777 > (- i
3x 15mm TPE X 4.8mm R—=ILZXZ v K (S)
TP Screw Ball Stud (S)
LK Treibschr Kugelpfosten (S)
Vis TP 3x15mm Vis a rotule (S)

Tornillo 3x15mm TP Rétula (S)
[ - 4 Oﬁlﬂmm ************ 2

3x15mm(TP)

3x10mm(TP)

3x15mm(TP)

2 1 70> 5> )8—X 7 — /Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

> CDONEES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

\ J

3x22mm

3mm F vk
Nut  Mutter
Ecrou Tuerca 3mm

3x 10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\w ——————————— 4

3x22mm F ¥y TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

ffffffff 2

[ a ERE L THII TS,
=8l Pay close attention here!

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion.

13




AT 7YY —ik / Steering Servo
Lenkservo / Servo de direction / Servo de direccién

3x8mm(TP)

3x8mm(TP)

#4mm /
approx. 4mm. / ca. 4mm /
environ 4mm / aprox. 4mm

Y—RICKDAELET,

Adjustment depends on servo.

Die Justierung haengt vom
Servo ab.

Le réglage dépend du servo.

El ajuste depende del servo.

AFT7I Y TH—R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

3x10mm(TP F/H)

YA

@3 x12mm v hER
Set Screw
Gewindestift
Vis BTR 3x12mm
Prisionero 3x12mm

3x10mm TP ZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x8mm TPEXR

TP Screw

LK Treibschr

Vis TP 3x8mm
Tornillo 3x8mm TP

@ 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)
Rétula (S)

Offm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,, 2

ﬂk\\‘\\\\\\\\\\\\‘l

4.8mm R—JLI> R ()
Ball End (Short)
Kugelpfanne (Kurz)
Chape (Courte)
Rétula (Corto)

70> kA7 77—/ Front Stiffener / Vordere Versteifung
Barre de renfort avant / Rigidificador Delantero

©@)5x25mm 27 7F—KZ N ()

3x6mm EX
Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm
[ g -7
3x6mm HIEX
F/H Screw
SK Schraube

Vis F/H 3x6mm
Tornillo 3x6mm F/H

Stiffener Post (Red)
Stuetze (Rot)

Plots de renfort (Rouge)
Rigificador (Rojo)

oL ]

&

3x6mm(F/H)

g/SXSmm(F/H)

X

BUBEA SR, / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

14




24 70y kY ARV 3 [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

]
@0)5x 10 x 4mm RF UV <§1}J‘fﬁ>
Ball Bearing < Rignt >
Kugellager < Rechts >

Roulements a billes| < Drolte >

. |:| Rodamiento < Derecho>
,,,,,,,,,,,,,, 4

@) amm 75V IFAOVF Y b
Flanged Nylon Nut
Stoppmutter

D
Ecrou Nylstop épaulé @ R /3/
Tuerca nylon con collarin !\\ .

_ 0 -
@)2x11mm £ t/ Top/Oben/ 5FU T
Pin  Stift Haut / Arriba Short A >
Axe 2x11mm  Pasador | Kurz ! o )
,,,,,,,,,,,,,,,,,,, 2 r Courte 1 <Left> .
) @s.8mm roR—IL Corto I <Links> 7D
8x8mm &2 Pillow Ball | < Gauche > ?r’%) }‘\\‘
Screw ) 4 \‘ \ V)LJ
Kugelschraube = 1 < lzquierda > ¢>,
LK Schraube Rotule 5.8mm | Long | I ’,’
¥is STIBrgrr; Rétula 5.8mm = | Lang :
ornillo 3xamm
ﬂnnnmnnm ———————————————————— 2 Ommmm 7777777 2 = Longue | |
Largo |
\ J

25 70y hYANRY T 3 [ Front Suspension / Vordere Aufhangung ®\®
Suspension avant / Suspension Delantera *
GD3x44mm Vv 7k 3x10mm TPHSEX
Shaft Welle TP F/H Screw
Axe 3x44mm  Eje 3x44mm SK Treibschraube
( [— 2 Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H
26x4mm EX meh —————————————— 2
Screw < IR >
LK Schraube <Left>
Vis 2.6x4mm < HEH > ~ Linkes
(fm e, | < Rght > Sthks>
b Decl s> < lzquierda >
4x8mm £y hEZR < Drolte >
Set Screw < Derecho>

Gewindestift
Vis BTR 4x8mm
Prisionero 4x8mm

G)3x7x1mm 75H5—
Plastic Collar
Kunststofflager
Palier plastique

38)4.8mm K—ILRH v R (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

3x25mm ¥v 7k
Shaft Welle
Axe 3x25mm  Eje 3x25mm

3x15mm TPER 2.6x4mm

TP Screw
LK Treibschr

Vis TP 3x15mm i ((O O))

Tornillo 3x15mm TP 2mm —-—o._
[ o - 1 . D

% EGRULSICHAITS, Oy HSDIRICHILT S, (2 ERUTHITBH, EE R, T A%%E3,

Assemble left and right sides the same way. 9sll \ssemble in the specified order. =8l Pay close attention here! Temporarily tighten. Apply grease.
Bauen Sie eine linke und eine rechte Seite. In der angegebenen Reihenfolge zusammenbauen. Vorsicht! Wichtiger Hinweis! Vorlaufig festziehen. Fetten.
Assemblez le coté gauche comme le coté droit. Assemblez dans l'ordre indiqué. Attention! Avis important! Vissez temporairement. Graissez.
Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado. Preste atencion. Apriete de manera provisional. Aplicar grasa.

15




70Y MFARY Y 3> [ Front Suspension /

20

Vordere Authéngung / Suspension avant / Suspension Delantera

@RT7YVUH4 0Oy R/ Steering Tie Rod /
Spurstangen / Biellette de direction a pas inversés / Tirante Direccién

- DHDADHERY,
The side with the step is a reverse screw.
Die Seite mit der Markierung besitzt ein Linksgewinde.
Le coté avec le déport est le pas inversé.
El lado con el rebaje es de rosca inversa.

({0 5.8mm R—)LT> K
Ball End Kugelpfanne

Chape Rdtula
e :

4.8mm R—ILTY R (R)
Ball End (Long) Kugelpfanne (Lang)
Chape (Longue) Rétula (Largo)

O - 2

G 4.8mm R—ILT> K (F)
Ball End (Medium)  Kugelpfanne (Mittleres)
Chape (Moyenne) Rétula (Media)

@®3x15mm Fyrz2 Oy R
Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

G®3x25mm FYrZhOy R
Adjust Rod Gestaenge
Biellette réglable  Tirante ajustable

IlllllllllllllllllllI|§I!|||||||||l||||||||| *************** 2

09 ws05275. /

< A > Projection. Note direction. / Einbaurichtung beachten. /

< Left > Projection. Attention au sens ! / Fijarse bien en la posicién.
< Links> 67) () /

< Gauche >

(Medium) / (Mittleres) /
(Moyenne) / (Media)

1]

< lzquierda >

#35mm / approx. 5mm /
ca. 5mm / environ 5mm / aprox. 5mm

) w-gonzh, /

<GfHIA > Projection. Note direction. / Einbaurichtung beachten. /
< Right > Projection. Attention au sens ! / Fijarse bien en la posicion.
< Rechts >
4
< Drolte > @
< Derecho> 2
|
CHWEG
(Medium) / (Mittleres) / #95mm / approx. 5mm /
(Moyenne) / (Media) ca. 5mm / environ 5mm / aprox. 5mm

@ 70OY k¥ w/X—Ow R/ Front Upper Rod /
obere Querlenker / Biellette avant supérieure / Tirante superior delantero

GO w5275, |

< AR > Projection. Note direction. / Einbaurichtung beachten. /

< Left> Projection. Attention au sens ! / Fijarse bien en la posicion.
< Links >

< Gauche >

(Medium) / (Mittleres) /
(Moyenne) / (Media)

< lzquierda >

&) /6

#315mm / approx. 15mm /
L /(L /
(Loilg?.lne%)/ ((L;;g; ca. 15mm / environ 15mm / aprox. 15mm X
GO w0525, /
<GfHA > Projection. Note direction. / Einbaurichtung beachten. /
< Right > Projection. Attention au sens ! / Fijarse bien en la posicion.

< Rechts > @ &) /
< Drolte > _. (Long) / (Lang) /
< Derecho> [ (Longue) / (Largo)

=) / 67
(Medium) / (Mittleres) /
(Moyenne) / (Media)

#J15mm / approx. 15mm /
ca. 15mm / environ 15mm / aprox. 15mm

1:4]x1

27

Suspension avant / Suspension Delantera

70y kY ANY 2 3 /Front Suspension / Vordere Aufhangung

- BRDHBT0
Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Fijarse bien en la posicién.

L)

Wb
N

N

Y

\\ |

<AFF7IVyTY140y R AR > ¢
< Steering Tie Rod / Right >
< Spurstangen / Rechts >
< Biellette de direction a pas inversés / Drolte >

< Tirante Direccién / Derecho >

<70vh7y—0Ov R /AR >

< Front Upper Rod / Right >

< Obere Querlenker / Rechts >

< Biellette avant supérieure / Drolte >

< Tirante superior delantero / Derecho >

<70vhFy—0v R/ ERIR >

< Front Upper Rod / Left >

< Obere Querlenker / Links >

< Biellette avant supérieure / Gauche >
< Tirante superior delantero / Izquierda >

%M/
<AF7IYTI140y R/ EQR >
< Steering Tie Rod / Left >

< Spurstangen / Links >
< Biellette de direction a pas inversés / Gauche >

|
i
!

%Ealﬁuckit:%ﬂﬁ‘céo 1
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

1ty MEZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefaladas.

< Tirante Direccién / Izquierda > V
R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
llustration a I'échelle.

Dibujo a tamafio real.

ERB U THEIITSH.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

rg_—

16




28 70y kY ARV 3 [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

@39 4.8mm R—JLRF v K (S)
Ball Stud (S)
Kugelpfosten (S)
Vis a rotule (S)

@) 3mm 72Fv b
Plastic Nut
Kunstsoffmutter
Ecrou plastique

T IR—

>t Shock
Tuerca Plastica @ StoBdamper
@] """"""""" 2 Amortisseur
Amortiguador
29 JX>/X— / Bumper 3x8mm HSER
StoBstange / Pare-choc / Parachoques F/H Screw
SK Schraube

3x8mm(F/H)

Vis F/H 3x8mm

[ Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,,,,,,,, 5

[

3x8mm(F/H) é@

% EERU&LSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

17



30 JX>JX— / Bumper
StoBstange / Pare-choc / Parachoques

00000&9

D

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

; 3x8mm
[l - T 28

31 > % —>+v 7k /Center Shaft ®\® @8 10
Halbwelle / Cardan central / Palier central - &

0Q0Q00C

»oroy rMIEECHY TIEANRT
S @EFTSLTIED S,
— Put the front end of () into the cup,
then move into place.
Das vordere Ende von Teil () in das
oY>4 P8 @2 x7.8mm Teil @), wie dargestellt, montieren.
O-ring P8 O-Ring P8 Pin Placer le cardan () dans la noix @),
Joint thorique P8  Junta Térica P8 Stift puis insérer la noix comme indiqué.
Axe 2x7.8mm Primero coloque la parte delantera de

Pasador @ en la salida palier y coloque ="
O I —————————————— 1 s 1 en su lugar. T S N\ = )
L Y,

W =S OIEICIET T .

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

18



32 7w I—7"vF [/ Upper Deck
Obere Chassisplatte / Platine supérieure / Chasis superior

3x10mm EXR 3x10mm TPEX 3x12mm TPEX 3x12mm
Screw TP Screw TP Screw

LK Schraube LK Treibschr LK Treibschr

Vis 3x10mm Vis TP 3x10mm Vis TP 3x12mm

Tornillo 3x10mm Tornillo 3x10mm TP - Tornillo 3x12mm TP
ﬂ\l\l\l\l\l“\l\l\l\l ffffffffffffff 2 «x\\\\\\\\\\\\\\\\\w- ffffffffffffffffffff
3x12mm EXR

Screw

LK Schraube

Vis 3x12mm

Tornillo 3x12mm

ﬂlllll\\ll\ll\l\\ll\\llll ************ 2

3x10mm LR
F/H Screw
SK Schraube
Vis F/H 3x10mm

[ Tornillo 3x10mm F/H
=

A= (ER,
Note the direction.

Notez le sens.
Fijarse en el dibujo.

Einbaurichtung beachten.

3x12mm(TP)

3 3 07K / Radio / RC-Anlage Zm/en?n:
Radio / Equipo de Radio FITFIRAT Antenne
Antenna Pipe Antenne
Antennenrohr Antena
“ Tube d’antenne

Tubo Antena REM—FKBIE—-ROY FO—-5—
Electronic Speed Controller
Elektronischer Drehzahlsteller
Variateur électronique de vitesse

Variador de Velocidad Electrénico

A4y F
Switch
Schalter
Interrupteur
Interruptor

WHET—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

3x10mm TPHSER
TP F/H Screw HEF—7

I
I
SK Treibschraube ;
) Double-sided Tape ‘
Vis TP FH 3x10mm Doppelseitiges Klebeband

Tomillo 3x10mm TP F/H Adhésif double face QY 1) L
lm‘ﬁ **************** 1 Cinta de doble cara (
3x10mm(TP F/H)

e EEUTHII TSR, / Pay close attention here! /
=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencién.

19




34 E—%— / Motor 3x10mm EX ®)3mm Ty r— 3x3mm Y ~AEX
Motor / Moteur / Motor Screw Washer Set Screw

LK Schraube Scheibe Gewindestift
Vis 3x10mm Rondelle 3mm Vis BTR 3x3mm

Tornillo 3x10mm Arandela 3mm Prisionero 3x3mm
ﬂnuummuuuu ————————————— 2 @ ﬂ ffffffffffffff 2 e 1

| RIS EMED S TEET 5.

Tighten the screws with one sheet of paper inserted
between both gears.

Legen Sie vor dem Festziehen der Schrauben ein Stiick
Papier zwi-schen beide Zahnrader.

Serrez les vis en insérant une feuille de papier entre les
dents des pignons.

Apriete los tornillos colocando un trozo de papel entre la

corona y el pifion.

0000000 Qq Y

3x10mm

35 J\w 7 ') — / Battery P EE ER, \

Akku / Accu / Bateria Note the direction. -
Einbaurichtung beachten. IS

Notez le sens. | ;\\

Fijarse en el dibujo.

3x8mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

[: Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,,,,,,,, 4

N Ny TU—

A l: > Battery
Hook Pin Akku
Karrosserieklammer Accu
Goupille Bateria

Clip carroceria

3x8mm(F/H
3x8mm(F/H) (FH) 3x8mm(F/H)
SERUTHII TSR, / Pay close attention here! / AIBE A SR, / Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! /
Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencién. Doit étre acheté séparément! / Debe comprarse por separado.

20




36 4 Y &R —)L / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

B
o
o
o
o
o
o

<Uv >
< Rear >
< Hinten
< Arriere

Reifenein

<7Z0OYhk >

< Front > @

< Vorne >

< Avant > \\

< Delantera >

AVF—ARYY
Inner Sponge
Reifeneinlage

Mousse de pneus

Esponja interior

P WS e T UTERITELE Y,
Remove when adjust.
Hangen Sie das gestange aus.
Retirer la commande pour la régler.
Afloje las tuercas de rueda.

O\

>
>

< Trasera >

AV F—ARYY
Inner Sponge

lage

Mousse de pneus
Esponja interior

23

37 N7« ¥ 7> K /Body Mounts / Karrosseriestitzen
Fixations de carrosserie / Soportes de carroceria

PAVA
Hook Pin  Karrosserieklammer
Goupille Clip carroceria

Adjust height to suit body.

@ Ay Hoehe gemaefl der Karosserie justieren
Ajuster la hauteur
¢ Ajustar la altura segun la carroceria
@ "

\? BHIIZARTAICAERSZRABLET,

0000000

V EHRU & SICHII TS, / Assemble left and right sides the same way. /
Bauen Sie eine linke und eine rechte Seite. / Assemblez le c6té gauche comme le coté droit. / Realice el montaje de igual forma en ambos lados.

21




38 KT« BT / Body Mounting / Die Karosseriehalterung
Support carrosserie / Montaje de la carroceria

Mzvoey

Hook Pin
Karrosserieklammer
Goupille RF o
Clip carroceria Body Shell
Karrosserie
”””” 4 Carrosserie
Carroceria

/ )

£1T EDER / Safety Precautions

Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ ETHIF. BRI RFTAEHEELTLLLEL,

@ TRDBFATOETIE. WEORRICRDETDTHEPLH LS W,
VPV BLEOIBEDEZI TN ET S,
CEHE. Wi, BAlOZWEZ B,

@ THIC, BEDEREIMEATRHRVUNERL TSV,

@ Always run your car with the body shell fitted!
@ Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

@ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
@ Vermeiden Sie Geléande, das:
* mit Gras Uberwachsen ist.
* schlammig, sandig oder steinig ist.
@ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.

@ N’opérez votre voiture que lorsque la carrosserie est montée!
@ N’opérez pas votre voiture sur du terrain:

* recouvert d’herbe.

* boueux, sableux ou recouvert de pierres.
@ Vérifiez régulierement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe periddicamente todos los tornillos,tuercas, etc.

22




A7 3 vI—Y Z BT %154 I Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

TJAOYRETYIART YV THIRICT B850
If using front one-way bearing specifications.
Bei Einsatz eines Frontfreilaufs.

Pour le montage d'une roue libre avant.

Si utiliza oneway delantero.

@/EAT 5HD / Required to Purchase /
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir

I & (¥ —No.& A% E s
B 5 (%ugﬁiti A g,fg *%jfg MOV AT UV THROB, Va1 MEHCEENDDD
FINNIE k[ @x T X2 B —HICKBT ST LERTTHLET, |
LA200 Differential Bevel Set X3 420 Whenhusmg o‘rll\;e-way bearlngéspelcmcatlonsr; extra load is placed
= v N on the joint. We recommend replacing at the same time.
LA211B N .7"/ 773 1Vhtyh @@®@ x1 420 | (733 Bei Verwendung eines Fronfreilaufs liegt eine hohe Belastung
Drive Joint Set @ X2 auf dem Getriebeausgang. Wir empfehlen deshalb, diesen gleichzeitig

AN s VR AV S zu ersetzen
1 .
LA223 Oneway Shaft @ @ X 420 Lors du montage d'une roue libre avant, la surcharge est placée

gz A1=y k~ sur les joints. Nous vous recommandons de les changer aussi.
LA224 Oneway Unit x 1 1050 Al instalar un Oneway delantero recomendamos que sustituya
. 12N 50 7 M (7075 43mm) al mismo tiempo todas las piezas indicadas.
| TFWOS3| iversal Swing Shatt (7075 /43mm)| X 2 3990

1 JrU A 1=y kDRI / How to assemble the One-way Unit / Der Zusammenbau der Freilaufeinheit
Comment assembler la roue libre / Montaje del One-Way

éﬁyyy—
ponge
Schwamm X IéAXVSS
Mousse xamm Y5 FETHUAD,
Esponja \\ / ZENIHE 24, Insert until flush.
N Marked side. Bis zum Anschlag
LA224 . @ Y4 Markierte Seite einschieben.
Coté avec repére. Insérer jusqu' a la butée
\ g L Lado marcado. Insertar completamente. )
{ J A - ZUENAYEE ML,
g Unmarked side.
X LAW33 : nicht markierte Seite
2x4mm - Coté sans repére.
Lado sin marcar.
LA2118 i @ O
O = pq L 223
J pd LA223
2RV Y y—
Sponge
@ Schwamm
Mousse
Esponja

2 Ty A1y ~OEUT / How to install the One-way Unit / Das Montieren der Freilaufeinheit
Comment monter la roue libre / Instalacion del One-way

>ty MIBOR—ILT 7,
Ball Diff included with set.
Kugeldifferential im Lieferumfang des Sets enthalten.
Différentiel a billes inclus avec le kit.
Diferencial Bolas incluido en el modelo.

P FTHRARRTY DAYk,
One-way unit assembled above.
Freilaufeinheit, montiert
Roue libre avant assemblée.

Oneway mostrado en la parte superior.

X BB A M. / Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! / IOy UEI%EE %, | Apply threadlocker (screw cement). /
Doit étre acheté séparément! / Debe comprarse por separado. Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

23




3 AZN—YIRA >+ 7 OB /How to install the Universal Swing Shaft / Das Montieren der Kardanhalbwelle
Comment monter les cardans homocinétiques / Instalacion del Palier Cardan

<70y |\ > 43mm
< Front >
< Vorne >
< Avant >
< Delantera >

@7 EAT %H D / Required to Purchase /
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir
ACE4 F—No. & A¥ | e ZE il | ke Fwk
Part Names Quantity (FaA) | FEp

Lt/ Top/Oben/
Haut / Arriba Short
L Kurz T T T
W goarte ! @ AN /\—Y / SPARE PARTS
orto
| R—Y% RA (F—No.E A% |Her i |k
p RL | : Part Names Quantity (FoA) | FHs
— Long | [LA23T| RS =Ly 7 My M @@ @ x 1 12680
- Leng | | -02_ | Wheel Shaft Set | 3mmt v h E'2/Set Scre 210
ongue I [ TF007 | 24 7Y+ 7 M43-7078) gt
L Largo | | -01 | Swingshatt (43-7075)| &% 1 735 |(3d)
<Yy > 40mm
< Rear > -]
< Hinten > |
< Arriere >
< Trasera >

@7 fEA T 55D / Required to Purchase /
Erforderliches Zubehoer / Piéces a se procurer / Necesitara adquirir

A F—No. & A$L | K E MM [ Fix

Part Names Quantity (FA) | FH8

TFO10 IZN=HIAA VT Y+ 7 M7075/40mm/2pcs/TF-
Universal Swing Shaft (7075/40mm/2pcs/TF-5)

|

l

| = — "y

| "=V, KA (F—No. & AR [ Al | ki

| Part Names Quantity (Fiar) | FH8

! RA=LIv T My M@ @@ x 1 1260 | 210

| Wheel Shaft Set 3x3mmty hEZ/Set Scre pre

| S —_

i | TFO10| A4 > 7Y+ 7 ~(40-7074) at v

' | -01 | Swingshatt (40-7075)] ¥ X1 735 |(#i2)

% ERRU&SIKELTS, TUR%E%, (2 EREUTHRILTA/H, ]- {RiE, R,

Assemble left and right sides the same way. Apply grease. =M Pay close attention here! L] Temporarily tighten. True-to-scale diagram.
Bauen Sie eine linke und eine rechte Seite. Fetten. Vorsicht! Wichtiger Hinweis! Vorldufig festziehen. MaBstabsgetreue Darstellung.
Assemblez le coté gauche comme le c6té droit. Graissez. Attention! Avis important! Vissez temporairement. lllustration & I'échelle.
Realice el montaje de igual forma en ambos lados. Aplicar grasa. Preste atencion. Apriete de manera provisional. Dibujo a tamafio real.

24




A7 3 vI—Y Z BT %154E I Installing Option Parts

Die Montage von Tuningteilen / Pieces options (non-incluses) / Instalacion de piezas opcionales

ATEZA Y —ZWD T 255
When Installing Stabilizers.
Beim Montieren der Stabilisatoren.
Pour le montage d'une barre anti-roulis.
Cuando instale las Barras estabilizadoras.
@FIEATDHD / Required to Purchase /
Erforderliches Zubehoer / Pieces a se procurer / Necesitara adquirir
JACE4 AA (F—No.& A¥) | e E S [ hFik ACVE4 AB (F—No.& A¥D) | e E Ml | FE
Part Names Quantity (Fad) | F88 Part Names Quantity (Fd) |FH8
AFEN—(¢1.0) MY REZX 3x4mm/\A ¥ RE X
0B | Stabilizer Bar (91.0) | ®x 1 815 | 210 1111 | Bind Screw 3x4mm Bind Screw X5 | 2101 210
LA236 | 25 E/X—(¢1.1) o 3x6mm/t1 ¥ REZ ot
118 | Stabilizer Bar (o1.1) | @x 1 420 |(td) 3x6mm Bind Screw X 5 (Bid)
LA236 | R 7 E/X— (¢ 1.2) 3x8mm/\1 ¥ REZ
'12B | Stabilizer Bar (01.2) | ®@* 1 315 3x8mm Bind Screw X 3
LA236 | A% E/XN— (¢ 1.3) 3x10mm/\1 ¥ RE R
138 | Stabilizer Bar (01.3) | @1 420 3x10mm Bind Screw X 2
LA236 | AF E/XN—(¢p1.4) 3x12mm/\1 ¥ RER
'14B | Stabilizer Bar (01.4) | @1 315 3x12mm Bind Screw X ©
LA236 | AT E/N— (¢ 1.5) Ty hER 3x3mmt v hEX
-15B | Stabilizer Bar (21.5) @x1 315 1161 | Set Screw 3x3mm Set Screw X 3| 210
LA236 | R E/X— (¢ 1.6) 3xdmmt v hEX
'16B | Stabilizer Bar (1.6) | &> 1 315 3x4mm Set Screw X 3
ATETAY=TIv AMR=) 3x5mmt Y kER
LA237 | Stabilizer Adjust Bal | & X 2 210 3x5mm Set Screw X 3
3x3mmE v hEX X2 3x10mmt vy NER 3
3x3mm Set Screw 3x10mm Set Screw X
A ZACR AN N
TFO11 | Bumper Set @@ x4 525
I
3x3 I
Xx3mm I
K LA237\@ !
X LA237 * 1 X 1111
I
3x3mm LA237 Y4 @ | S 1 3x6mm
40 : 3x6mm @
TFO11 ! E
TFO11 ! S
| | _~hai
~ I ‘ >
Ty ! @Omo
4 ! ] (4]
=2 I
LA237 = !
3x6mm EX
Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm
[ -2 2
3x3mm £y hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm
[m] ,,,,,,,,,,,,,,,,,,,,,,,,,,
e Ou
@3x7x1mm 75Hh5— ,@
Plastic Collar ©)
Kunststofflager
Palier plastique
Casquillo plastico TFO11
© |-
OWN #55 DIRICHEIZT %o o EEEECESelS e X pillk= YN
Bl Assemble in the specified order. Hl Ensure smooth, non-binding movement when assembling. Must be purchased separately!
In der angegebenen Reihenfolge zusammenbauen. Das Teil muB3 sich leicht bewegen lassen. Das Teil ist nicht im Bausatz enthalten!
Assemblez dans I'ordre indiqué. La piéce doit pouvoir pivoter autour de la vis. Doit étre acheté séparément!
Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Debe comprarse por separado.

25



/Lc

9¢

10shApeal G-4]

€lev
.

—T

60041 (09
100949 (07)
L®

\ =

mrmm_mi@

71041

200944 (¥)
100949 (02)

€996 L, P, é@ © %
Heozv1@p ¥H0dL 0

rTTTT T T T

=

A

AL

8

geiev1@l)

80926 (@) SN\

EEE PR / NOILYHOdHOD OHSOAM 2002 WblAdoD @

82cVv1 €lev

10048 @)

Q L¥996 (71

80cV1

@

aLievi@e)

100948 (07)

H Q&S
P ow

S} 0LOMZA

0LOMZA

ue

9 1996 §))
% @—002v1@h

— vernn(d
N

R

@ arevi(e)
- @ —200oHa(v)

-

on 1041()

@) —200ou8 ©)

Z4

0019HE(L)—@
001L9HE(L)—@

802V j

S
I
rzev1 @)—e>

122V .|m
I

‘opesedas Jod uspuaa as ou sezaid seunbly

‘lejop ne senpuaA sed Juos au se09id seurepa) | UoUBHY
“jYoIIeBYS USZUIS JYdIU puis 191 abiuIg

isued aseds se p|os jou ale spyed awos jey) 80N
CERQDYLA—NNNENN DN R AN R —

~£3—0010H8(8)

NNOH_._.M €lev
W\ .- Q)
)

3031dS3a /331v103 3NA
/ DNNNHOIZZSNOISO1dX3
/ M3IA d3001dX3 / B#< @




IN—=Y %

Part Names

AR JN—" SPARE PARTS

|W§($—Natk@)‘*iﬁ

KA

AC 2
Part Names

* FOR JAPANESE MARKET ONLY.

KA

H 27— L (F&R)

Quantity

()

TFO05 | Syspension Arm (F&R) x1 @x4 420
48mm* > 7€V R—)L(SS)
TF008 | 4 8mm King Pin Ball (SS) x2 420
3x8mMmMARY v F vy TER
3x8mm Button Head Cap Screw
U NT
TFO09-0f (15,77 -y vty ) o | D @ x 1 @ x2 630
Rear Hub
(Offset 1.2 : Carbon Composit) 0°
TFO11 NNV N\—tv k~ @@@x1 @x4 525
Bumper Set @ x2 GIx8
L& VININ— 5
TFO12| (Jrethane Bumper @x1 315
AZANTT7IVT
TFO13| Thrust Differential Ring | & X 2 525
RAMYRIATIv Tk
TFO14| R'Main Drive Shaft BB x1 315
Y= v T
TFO16 Center Shaft x1 525
XAV —
TF020 | pain Chassis @) x1 1470
7ZYyIN—=T v F
TFO21 | {jpper Deck @ x1 525
JOY KT YIR—RT—
TF022| Front Shock Stay x1 420
Yy IN—RT—
TF023 | Roar Shock Stay X1 420
TF024 | 2/X—=*F1 (68T/48P)
68 | Spur Gear (68T/48P) | @x 1 315
AZN=YLAA YTV v Tk
TF025| ynjversal Swingshaft @®x1 735
A7 7 F—IRAN
TFO026 Stiffener Post x2 735
TFoar | 27 ATt DD BDE | 17gs
Plastic Oil Shock Set @@ x2 E)x5
TF027 | 7V I\-r—28&758-Yt v M| €0 62 66 69 70 @D x 2 505
-01 | Shock Case & Plastic Parts Set| 2w M A / 2 Set
TF028 | E=7 > ¥+ (36T/48P) 33mmty FEZ
36| Pinion Gear (367/48P) | X 1 3anmetsoen X 1| 420
FyI ANTNART ( (BEE)
TFBO02| nonGE STRATUS Body (Painted)| X ! 3990
ATT7IVITEY
LA22 Steering Pin x2 263
R—ILTV R ¢5.8 ‘
LA43 | Ball End $5.8 x 8 315
FIRRI)LEY ~ ®x1 Dehx2
LA200| pifterential Bevel Set | (@ 17 x 3 420
FRIATRR)LY v 7 b
LA202| ¢ Drive Bevel Shaft BB x1 315
R=ILFTRXI)1—ty b
LA208 Ball Differential Screw Set @x2 @x4 315
La2og | LAkZ o B b DO 630
x 1
LA211B RIA4TYVa1V ey O B@@x 1 420
Drive Joint Set X 2
La2i2g| E/F-YIVRERTIF -ty [ D@ @ @x1 |
Center Mount & Stiffener Set | (20 (2) x 2
NIR=&IA4 Tty I x 1
LA213 | Bumper & Wing Set Mx2 GYIx8 420
FTYINRNTFv U7 (4)
LA219-4| khuckle & Hub Carrier (4 @D@®x1 525
H—Rtz1/\— @) x1
LA221| Servo Saver Q) x 2 315
YR v 7k (25)
LA228 Suspension Shaft (25) x2 420
YR v Tk (44)
LA230 Suspension Shaft (44) &) x2 420
E-9-Y9Y ML-¥-IX5RS)
LABO5 | Votor Mount (LAZER 2X-5 RS) | 90X 1 525
4.8mm/A—/LITY R
UM112| 4 '8mm Ball End ©BEx6 815
3/827R—JL
UM120| 5/35 Rl @x12 315
TYIIVRTIVT
UM124| Tension Spring @x 1 315
UM129| 48mmAR—ILZ5 v | (8) @ x4 420

4.8mm Ball Stud (S)

FHA
210

—
(#r)

7Y ANOy REY M

| RNA (F—No.EAH) |k 7Ef

Quantity

(Ht2)

SPW5 | A djust Rod Set @®x2 683
V8105 ZdT;ZtZREE ésl\m(zm5)mm) 8 x 2 420
VZ\{\4010 8l-Jri:gﬁ- 'S\ﬁ;;t?sgtt‘yl\ @ Ex2 210
" | Shock Piasto Pars ot @B B DD x2 | 420
BRGOVT| Bt Bearing o omm | @ X 4 1050
BRGO0Z| Bl Bearing x| @ X4 1050
BRGO™4| B Bearng 1ot 1mm | B %2 1260
BRG100 g?f%r;e(n?af\Tlr:r/lJ\;t?Bgaﬁrg @x2 ®x8 420
1180 | 4 oo ot | @ x5 210
1189 | o ¥~ @x 10 210
1284 | 2o Cion al | @8 210
1708 | Zotor Aotanme (et Gop) | B X4 525
70701 |Gy sz | 08 % 1890
92013 mn\/erj:s;oiéiyy @x2 210
O0b | VoSiions Tira o | @ x2 1155
0 | Wineel (Gron 24y i | @4 525
92638 é—‘n:p‘ypi_/;to’ @@ x 10 210
92921 | S Savar Toos & Sprng | 2 BT x 1 525
964418| G T o (ioetog)| @ 315
96506 | B Oierental Grease | X | 840
96643 | 7 G et |@)x 10 pIOETEN 473
96647 | 101 3mm him Set | @ ®x4 315

FHA
210

(#ir)

Fv hOWRO—TBITIEART A=Y E L TI|RFTL TWRWINH D ET,
RETEA T3 V=Y ERFLTVWETDTREVNRH T W,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.

28




3>/{—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ON

(37 (BA) T
FEFHRI—R¥210(BR) T,

SENNSS
FOSSSy

e e

S

e

€IIVvITFTR=I(3/324 ¥ F) 5xIx3mm — )L RRF Y v

Ceramic Diff. Ball (3/32 in)
No.WBD10 %3150

@ ext,

Replaces2) .

5x9x3mm Shield Bearing
No.BRG028 %1050

TF006-4,TFO07,TFO18& v h THEF,
Uses together with TF006-4,TF007,TFO18.

3X6x2.5mm7 Y IRF YT
3x6x2.5mm Flanged Ball Bearing
No.BRGOO7F %1050

&M,
Replaces8)) .

VIUw o514+ 25
V Slick Tire 25
N0.92014-25B %1155
) &%,

Replaces (2.

VRUw7%54% 30
V Slick Tire 30
No0.92014-30B %1155

(@) &=zt
Replaces (2.

e

Y

7

VRUv o514+ 35
V Slick Tire 35
N0.92014-35B %1155
@) &%,

Replaces ().

L=y 714 vF+—F=ILR(E4EN)
Molded Racing Inners (4pcs)
No0.92906S

#/Yellow (V 7 b /Softy %735
No.92906M

#x/Red (X 7« 7 Ln/Medium)% 735
No.92906H

&/Blue (/\— R /Hard) %735

@ ezt

Replaces (2.

XAV v —
Main Chassis
No.TF001 %8400

@ &,

Replaces @9

TwIN—=FT v F
Upper Plate
No.TF002 %3150
@) & =it
Replaces ().

TFOO1&TFO19% v k TR,
Uses together with TFO01 and TF019.

7OV KT VIR—ZF—
Front Shock Stay
No.TF003 %1575

@9 &%,

Replaces 9.

©000

<

>

f

VY& IN—2FT—
Rear Shock Stay
No.TF004 %1680

&35,
Replaces @).

A—MRYAVIRI Y N RT— L
Carbon Composite Suspension
No.TF005H %840

7Aavh (@ &k,

Front Replaces (0.
P &R,
Rear Replaces (@8).

FYIINKINTF¥UT
Knuckle & Hub Carrier
No.TF006-4 %735

JOYhFy oIl ©),00 &%,
Front Knuckle Replaces ©5),©6).
ZAYM\TFv U7 @D,08 &358k,
Front Hub Carrier Replaces 97),08)
TF007,BRG028,TFO18& 2y kTR,
Uses together with TF007,BRG028,TF018.

AZNN—PIVRAVTIv T~
(7075/43mm/27K)
Universal Swing Shaft
(7075/43mm/2pcs)
No.TF007 %3990

&, 70Y A
places @). For Front

AZN=—YI AT v T K
(7075/40mm/24&/TF-5 rs /R)
Universal Swing Shaft
(7075/40mm/2pcs/TF-5 rs/R)
No.TF010 %3990

&3, UVH

Replaces @).  For Rear

TFO06-4,BRG028,TFO18& 2 kTR,

Uses together with TF006-4,BRG028,TF018.

S

I

—n
>

AZN—YIRAVTIv T K

AIN—FT (64P)

(7075/43mm/274/TF-5 rs /F) Spur Gear

Universal Swing Shaft

No.TF015-88 (88T) %315

(7075/43mm/2pcs/TF-5 rs/F) No.TF015-94 (94T) %315

No.TFWO053 %3990

&M, A=A
Replaces @). For Front

No.TF015-96 (96T) %315

@) &%,

Replaces @)).

W6029~W6050& v k TfEFR,
Uses together with W6029~W6050.

E=A>F£v (64P)
Pinion Gear
No.W6029~W6050 % 630(&)
(=38

Repl;:es@) .

FPIWZZAT=I2v T~
Aluminum Spool Shaft
No.TFW051 %2625

TFO15-88~TF015-96 & v k TfEM,

Uses together with TF015-88~TF015-96.

E—F—<XTUV K
Motor Mount
No.TF017 %3045

&R,
Replaces3) .

“4
e’

&

FILEYRARILEY —
Aluminum Sus. Holder
No.TF018 %1680

6D @ @ &3,
e e

MAVE = A VA N
Oneway Shaft
No.LA223 %420

w2 fiu Bl N
Oneway Unit
No.LA224 %1050

257 ENR—($1.0)
Stabilizer Bar (¢1.0)
No.LA236-10B %315
2FENR=(p1.1)
Stabilizer Bar (21.1)
No.LA236-11B %420
AFTEN—(¢1.2)
Stabilizer Bar (21.2)
No.LA236-12B %315

AZEN—(¢1.3)
Stabilizer Bar (21.3)
No.LA236-13B %420
2FENR—(p1.4)
Stabilizer Bar (21.4)
No.LA236-14B %315
2FENR—($1.5)
Stabilizer Bar (21.5)
No.LA236-15B %315
AZEN—(¢1.6)
Stabilizer Bar (21.6)
No.LA236-16B %315




Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

(37 (H3A) T
FEFBRUI—R¥210(BR) T,

20/

2FETAY =TI v A NR=IL
Stabilizer Adjust Ball
No.LA237 %210

92T IRA—ILINT (45)
Clamp Wheel Hub (45)
No.LAW30 %1050

@) &%,
ce .

SPHYR 7w a (POM)

SP Suspension Bush (POM)
No.LAW32 %525

63 & 33H,

Replaces®d) .

o
ver oo,
o .ogd’ °e
.O@O‘ 4

HEX5.8mmEEfF/\—RR—JL BmmA) MY ¥ vy 7ALY RY3v7(19)
HEX5.8mm Flanged Hard Ball (3mm TreadJriple Cap Thread Shock (19)

No.W0158HEX %525

No.W5189 %3990

ATy

Spring

No.W5189-30

(7 - #2%Y 7 ~/Red - Soft) %420
No.W5189-32

(# - 27« 7 Ls/Yellow - Medium) %420

No.W5189-34
(& - /\—R/Blue - Hard) %420

30



\/ 7\\ BALL BEARING % FOR JAPANESE MARKET ONLY.

RE e FE A | e Rk
Description (BEad) |FHkt

IR—V % NE e TE A | e Fk
Part Names Description (BEar) |FHpl

BRGOO' S1i0/d Bearng (oviOn | apes 100 | 210 | R el enng (e 20ce i o
g o ) o S i) 2800 o i
N ) o) | [l e
BRGO0Z| 301d Barng (v 5) apes. 1050 BRGOTE] Shiad Bearing (1500140 soce. 1050
BRGO02| SUS I, KA7Y 7 (Ex8xe5)| 2/BA D 840 sRGo1g0| A= 7Y~ T7 UV 7 (3i6x2) | 2fBAD 735

SUS | SUS Shield Bearing (5x8x2.5) 2pcs Open Bearing (3x6x2) | 2pcs

5RO S s a7 R R e P i
BRGOO4| Sl Boaring (Bx140d)| s 1050 BRCI200| Qe roaring (M) | apes. 1260
BRGO0S| Sriold Boaring (10K apes. 683 BRGO21 S1iid Boaring (500 apes. 1050
o) Sl 128 22 oo || G
BRGOV7| iuid Boating (Hor0.5)| soes 735 BRGO23| Siatd Boaring (o) apes. 735
) e ) o || e S o ) 22

Y=L RRTU YT (12x18x4) | 2/EAD Y=VRRT V7 (9x14x4.5) | 1EAD

BRGOOB| Shield Bearing (12x18x4) | 2pcs 1890 BRG026| Shield Bearing (9x14x4.5)| 1pcs 735
BRGO0S Sl Boaring (9ebeé) | ree. 1050 BHOC2T0| Qo Baring (30659 snce 945
| G A 0 wn| | o] Skt
BRC0120] G Boaring (i) | oce. 840 BROUEH] S1icid Bearing (71 )| zvee 630
e St 93]
BRGO1F %iﬁéﬁﬁiﬁg ()| o 1050 BRUS”| Saiec s Bt (o] 1mae 630
e G T 2 ] | ool i

~%2  O-RING

% FOR JAPANESE MARKET ONLY.

IACAE AFS K TE Al
Part Names Description (Fad)

) §i7:
FHE

IN—Y & AR S TE Al [ Fk
Part Names Description (Fad) |FHH

0RO g (P /Binck) | ione” 210 210 | |ORGO4S| o v (451 Ornge)| opms 420 | 210
ORGO3| 8 ing (3 Orange) | 1ones 210 ORGOS| Sione g (56 Orenge) | 1ones 420
ORGIBK| O e 703 biad) | 1o 210 ORGUSR| Siicone O-1ng (o ed)| tome 420
| g wo| | foronl et e
o o S ) w| | owelSrth Do
ORGOX| Gy ol s ones 630 ORGTBK| 3 g (P10 Bk~ | 315
RGOV ) oot g 95 Gl o 630 ORG12| Sicone Ong | et 210

YYAY0UVT (PaALYY)| TOBAD
Silicone O-ring (P4 / Orange) | 10pcs

. @ @ @ :/At “/ [\ SHIM SET % FOR JAPANESE MARKET ONLY.

R—Y% FS Fe T | Tk R—=Y% Sk FeEA K FE

ORGO04 210

Part Names Description (Fad) | FEH
6x8mm¥ Lty k 0.1,0.2,0.3, &10LAD

Part Names Description (Fad) | FEH
8x1omm¥ LAt v ~ 0.1,0.2,0.3, £108A D

96046 6x8mm Shim Set Includes 10pcs each 0.1, 0.2, 0.3 473 31,0 96644 8x10mm Shim Set Includes 10pcs each 0.1, 0.2, 0.3 473 31/0
96641 gigmérﬁ S\{etl\ I?{c1ll;d%s21’0(;.ci’ea%cr11 gf%.\z,ooa 473 |(Htid)| | 96645 Hﬂimérﬁ S\iet'\ I?1.c1ll;d%s21’0?).ci’ea%cr11 %.*fé.\z,oos 473 |(Bi2)
96642 ﬁgméﬁ?@z S\étl\ ﬁmb]dd%szio%c%e?cg %ﬁ?f}.\z?o.s 473 96646 Eﬂgméﬁf S\yet}\ ?r{glhgfs' ﬁgﬁi\cﬂ? 01,02| 473
96643 gigmérﬁf S‘zatl\ %Jldd%szio%cz’fc;?)Tfé.\z?o.s 473 96647 18?13%&% S\yet}\ &glhgfé ﬁgieikct? 01,02| 318

31



K=Y %
Part Names

kN
Description

wEA
(Bt2)

) i3
FHH

A1) OIL

IN—Y %

Part Names

A

Description

K
(Bii)

L Ei773
FHH

* FOR JAPANESE MARKET ONLY.

=V NE

Part Names

Description

KA
(Bti2)

) £i753
FHH

IN—YZ

R

e T A | he T

Part Names

Description

(i) | FHEL

1700KY | Foeresoart Strsp (FY)S) | 15nes 189 | (51:2)
01| L Sy | =
rowe | BAEL g W 19 =
1701KY %&é&ir@tﬂ%?&%ﬁ) lssfs” 263
17028K| Soior gt?ééj()ﬁl'// %Z‘c’f)) 1122;5)\0 336
e | B 12 =
o By 8 A | 125 =
PR E A E Fy =
1700 | et =
70 | ] o =
O B e | oo
o B | S 21
70 S ettt wo
1776 IID:iat\yB(')\X/—T—: e go%duﬁﬁr?g sﬁfﬁ?tools 7140
e e =
oo B =
1829 | 777 RNV I =YY — | BBHAORT Ny MBS | 0r0
Hobby Shears & Sander | Making short work of cutting bodys.
1879 | oty Grease 158
1889 g‘;’;’;fpﬁy 105
36207 | Thorme Metor TNODG | rowanasagel nemanae 1 st | 2940
36213 | KAF otor Ghedker 17325
36218 | Siod pitstand 735
36219 | 35 o Edge Roamer | 1 formking hoesan e 1890
| 36901 | § e Power Gleaner 893
39081 | TeamiyOSHO Sticker 840
39778 | (NOSHO Works Docal 525
56410 Izrzasjlsnjcir‘:\gQ_GZJgje 1470
70901 | I7AE-REF( 77 RE=5—0T 3990
-9T | X Speed Modifieds Motor 9T
71911 | GF SPORTS POWER 2500 2100
71912  GF SPORTS POWER 3000 3150
71913 | GF SPRTS POWER 3500 5040
72102 | el Fro Oherger Ver a0 39900
72301 | ot o A et
72304 | 1 ot s 3150
72321 | B ot Paze A 14700

32

IN—YZ

R

e E A

1) avA4 )L (250) YV AA )L (400) YUYV AA )L (550)
SIL0250) 5jjicone Ol (250) SIL0400| sjicone Oil (400) 210 SIL0550] Siiicone Ol (550) ] FYNR| g oo 2‘;
YV AA )L (300) YA (450) | | ¥V I8—F g YV 7AA)L(600) | | for shocks. ot
SIL0300! 5jjicone Oil (300) | | for shocks. SIL0450) Silicone Oil (450) | | for shocks.| 630 —# | [SIL0600) Sjjicone Ol (600) 2
siLosgol U 31 L (350) siLosool U3 AAIL (500) (Bt:2)
Silicone Qil (350) Silicone Qil (500)
7 7 t -|j- IJ - ACCESSORY % FOR JAPANESE MARKET ONLY.

KFE

Part Names

Description

(Ft32)

72511 m#@,ﬁggfﬁf—'v 5040
72551 I\V/Iillitai:g:hgggziﬁgﬂ—?i ?t—g—%lpﬁiﬁuit included 10290
80155 T/hlég‘:‘;?é;gg 1575
80311 | Gy ccinl Taper Reamer | Tool o making es on Bodis| 1890
80460 5{{3&’1—({5’)()71([”() 16800
80461 ‘g—{';‘ggf v7A 7140
80462 T/O;’g;,*; vIA 1890
Ol o
o s
s s 7 E
80466 | s B (56) 420
87611 | Super-Ton Garry Bag 5040
87612 ];gf:;r'jgag‘/\“yﬁ‘ 6090
87651 | Mamtenance Stand | Auminum Sand ot antenas, 1890
87652 | Miamonance Stand . | Huminim St o Vamenange,| 1365
87822 | 1o o ot B 2040
87921 | Biva-Ton Garry Bag. 3000
e LR S R Fenr e o
96153 | & row Rosoue Support o cetrew. 525
96154 | (YOSHO Spocinl G (1401 1o e 735
96155 | (YOSN0 Spal Prner So0m) 2100
96159 | 3 st Guard Primer | oo in e airg i 1890
96161 éze}?ir?_;ﬁv\éigﬁ?lﬁ 504
96162 | ing Gaar Grenes (00) 420
96165 | Juminum Taps (4o5500mm) 420
96168 | Fuorme Fowder | momins rcion 1050
96172 | Siione O Gase (15908) 735
96173 | Lot Tape (1ommzam) 840
96174 | lorse Gancel Sheot 840
96175 %i%ﬁférélgg)(mg) 945
96180 | {1 olon Precision Oiter | Great el vemmes (7o | 3150
96508 | 13 Jom Groase 840
96509 | Gomay Boaring Groase 840
96625 | S5 Banring Liqus | | Pevivee ponioin o | 1050
VKW001| §ilhigint Reamer (03 00 2040

FHE




EX-+vh #8 SCREW ¢ NUT etc. * FOR JAPANESE MARKET ONLY.

P4 X (mm) A¥ (&) P4 X (mm) A¥ (&) mE = A# (&)
\ Size (mm) QUANTITY \ Size (mm) QUANTITY No. mm QUANTITY
@mmm FAREZR *210 YIANYIRER *315 @ PAVAS *210
Round Head Screw (Ftsr) Flat Head Hex Screw (B5A) N Nut (BEsr)
1101 | 2x6+2x8 *2x10 * 2x15 5 each 1376 | 3x6 10 pcs 1171 | 2mm e 2.6mm 10 each
1102 | 2.6x8¢2.6x10*2.6x12 * 2.6x14 5 each 1377 | 3x8 10 pcs 1172 | 3mm e+ 4mm 10 each
1103 | 3x4 * 3x6 * 3x8 * 3x10 * 3 x12 5 each 1378 | 3x10 10 pcs gl ISVIRFY R %210
1104 | 3x14 * 3x16 * 3x18 » 3x20 5 each TSI ErT Y TER *210 Flanged Nut (Bt3A)
1105 | 4x6+4x8 ¢ 4x10 * 4x12 5 each @mmmm Flanged Cap Screw (FA) 1174 | 3mm 10 pcs
1106 | 3x22 * 3x24 * 3x26 « 3x28 5 each 1153 | 36 * 3x8 * 3x10 2 each 1175 | 4mm 10 pes
1107 | 2.6x25 10 pes 1154 | 4x8 + 4x10 » 4x12 2 each - FAAYFY R %210
1108 | 2.6x30 8 pcs - ; @ v
. o (O YIINAER *210 - Nylon Nut (®t2)
ﬂ:mmmmmm /\’f\g FEX )\(}21% Oval Head Screw (B2) 1177 | 2.6mm 5 pcs
e ZEZ": :rg“; 3 SELh 1157 | 2x8+2x10 [ 10 each 1178 | 3mm 5 pcs
.OX4 ® 2.0X0 ® 2.6XG ® 2.6X eac .
v kEX 510 1179 | 4mm 5 pcs
1111 | 3x4 * 3x6 * 3x8 * 3x10 » 3x12 5 each [T Set Screw *(V%A) 1181 | 5mm 4 pos
1112 | 3x14 ¢ 3x16 * 3x18 » 3x20 5 each 1183 | 3mm (&) 5 pcs
1113 | 4x6 * 4x8 * 4x10 * 4x12 5 each 1160 | 3x63x123x14« 3x16 3 each
1161 | 3x3 e 3x4 ¢ 3x5 ¢ 3x10 3 each - ISVIMFAOYFY A %210
1114 | 3x22 » 3x25 * 3x28 * 3x30 5 each ATy Ty Ty e [@] Flanged Nyion Nui (i)
1115 | 4x15 » 4x18 » 4x20 * 4x22 5 each
Py ~ 1163 | 5x4 * 5x5 * 5x6 3 each 1180 | 4mm [ 5pes
[)mmmmm Flat Hoad Screw @2%112) 1164 | 5x30 * 5x40 3 each gl TIUIAF-IATTh K315
177 T 2656 m 1165 | 3x20 ¢ 3x25 3 each Flanged Steel Color Nut (BEsd)
OX pcs 1166 | 4x8 10 pcs T —
1118 | 2.6x8 ¢ 2.6x10+2.6x12+2.6x14 | b5 each 1167 | 2 2p 1357 | 4mm (7)) 8 pes
6 x20 pcs 1358 | 4mm (L v R) 8 pcs
1119 | 3x6 * 3x8 * 3x10 » 3x12 5 each o
1120 | 3x14 « 3x16 * 3x18 * 3x20 5 each (A FIVIAYRIVESTER  Hea20 [@I TSATIATHIVES 420
1921 | 4x8 + 4x10 * 4x15 * 4x20 5 each Titanium Bind Selt-Tapping Screw  (Bt32) Flanged Steel Color Nylon Nut~~~ (B32)
1122 | 3x22 + 3x24 * 3x26 * 3x28 5 each 1301 | 3x8 10 pes 1859 [ 4mm (F)L—) 8 pcs
1123 | 3x30 » 3x32 * 3x34 » 3x35 5 each 1302 | 3x10 10 pes 1360 | 4mm (L'v F) 8 pcs
1168 | 4x12 10 pos 1308 | 3xi2 10pes : FLIFAOVFYR %315
1304 | 3x15 8 pes o1
1197 | 4x6 10 pcs P N Aluminum Nylon Nut (Bir)
vy TER %210 1811 | 3x15 — 8 pos 1341 | 4mm (¥ JL/N—) 4 pes
M Cap Screw (Ft32) @mmmmm FEVINAVEER *420 1342 | 4mm (7)L—) 4 pcs
1124 | 2x8+ 2x10 » 2x12 « 2x14 2 each Titanium Bind Screw @) 1343 | 4mm (L v F) 4pes
1125 | 2.6x82.6x10+2.6x12+2.6x14 | 2 each 1312 | 8x10 10 pes 1344 | 4mm (T—ILF) 4 pes
1126 | 3x8 + 3x10 « 3x12 * 3x14 2 each 1313 | 3x12 10 pes 1345 | 3mm (ZJL/X=) 5 pcs
1127 | 3x15 + 3x16 * 3x18 * 3x20 2 each 1314 | 3x15 8 pes 1346 | 3mm (7/L—) 5 pcs
1128 | 3x25 * 3x30 * 3x35 * 3x40 2 each m FHIVHIIYEYTER w420 1347 | 3mm (L v R) 5 pcs
1129 4x10 * 4x15 * 4x20 2 each Titanium Flat Head Seff-Tapping Screw (®r) 1349 3mm (¥ J)L/X—) (&) 5 pcs
1130 | 4x25 * 4x28 * 4x30 2 each 1321 | 3x8 10 pcs 1350 | 3mm (7 /L—) (&) 5 pcs
1131 | 4x35 * 4x40 * 4x45 2 each 1322 | 3x10 10 pcs 1351 | 3mm (L v R) G&) 5 pcs
1196 | 2.6x18 4 pcs 1323 | 3x12 10 pcs 1853 | 4mm (>/JL/X—) 5 pcs
*vv TP *310 1324 | 3x15 8 pcs 1354 | 4mm (F)L—) 5 pcs
W Cap Screw (Ft30) m FHIHFSIYEVTER 630 1855 | 4mm (L v K) 5 pes
1391 | 3x22 [ S5pcs Titanium Flat Head Setf-Tapping Screw (Bt) @ TyIv— *210
FREYEVTER *210 1325 | 4x15 4 pcs Washer (BE51)
m Round Head Self-Tapping Screw (®3A) 1326 | 4x20 4 pcs 1185 | 2mm e 2.6mm ¢ 3mm 10 each
1132 | 2x4 + 2x6 + 2x8 * 2x10 5 each 1327 | 4x25 4 pos 1186 | 4mm - Smm 10 each
R 11 2.6x7x0. 1
1133 | 2.6x6+2.6x8+2.6x10-26x12 | 5each Dmmmmm FHUHSER *420 1189 761)‘1 XOE:7 e Opcsh
1134 | 3x6 * 3x8 * 3x10 * 3x12 * 3x14 5 each Titanium Flat Head Screw  (BtiA) 9 | 7x11x05+7x11x 3 eac
1135 | 3x15« 3x16 * 3x18 * 3x20 5 each 1331 | 3x8 10 pes @ Y= %420
1136 | 3x25+ 3x30 * 3x35 5 each 1332 | 3x10 10 pos Washer (t2)
1137 | 2.6x142.6x15+2.6x16+2.6x18| 5 each 1333 | 3x12 10 pcs 1188 | 3x10x1 | 10pcs
(v NAYRIVEYTER %210 1334 | 3x15 8 pcs @ EU>Y %158
Bind Self-Tapping Screw (BR) [}mmmmmm FIVHSER %630 E-Clips (Bi2)
1140 | 2.6x6 *2.6x8 * 2.6x10 * 2.6x12 5 each Titanium Flat Head Screw  (#ti2) 1380 | E1.5 10 pes
1141 | 3x6+3x8*3x10 * 3x12 * 3x14 5 each 1335 | 4x6 8 pcs 1381 | E2.0 10 pcs
1142 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1336 | 4x10 6 pcs 1382 | E2.5 10 pcs
1143 | 4x10 « 4x15 * 4x18 5 each 1337 | 4x15 5 pcs 1383 | E3.0 10 pes
YIHvEYTER *210 1338 | 4x20 4 pcs 1384 | E4.0 10 pes
m Flat Head Self-Tapping Screw (B5L) FIVERRIIANYIRX %525 1385 | E5.0 10 pcs
1147 | 2.6%6+2.6x8+2.6x10°2.6x12 | 5 each d Titanium Socket Screw (Bt2) 1383 Es'o 10 pos
1148 | 3x6+3x8+3x10+3x123x14 | 5each 1361 | 3x8 8 pos 1230 E1600 Z pos
1149 | 3x15 ¢ 3x16 * 3x18 * 3x20 5 each 1362 | 3x10 8 pcs - P
1150 | 4x154x20 ¢ 4x25 5 each 1363 | 3x12 8 pcs CZIBREENEUAOE R, Fy NEF
1151 | 4x8 e« 4x12 5 each 1364 | 3x15 8 pcs Fa1—H—EKE) ICBRVAbE TV,
RE VAT RER *315 1365 | 3x6 8 pcs
(IKWW Button Hex Screw (Ftar) [)mmmmm FHIVERYIAY I *525
1366 | 3x6 10 pcs Titanium Socket F/H Screw  (FtA)
1367 | 3x8 10 pcs 1371 | 3x8 8 pcs
1368 | 3x10 10 pcs 1372 | 3x10 8 pcs
1370 | 3x12 10 pcs 1373 | 3x12 8 pcs
1395 | 3x25 5 pcs 1374 | 3x15 8 pcs
(IMWW RNV I ZER %420 1375 | 3x6 8 pcs
Button Hex Screw (Hr)
1369 | 2.6x5 | 10pcs

33



KyOSHO

HE FINEST RADIO CONTROL MODELS

REIR—LR—Y
www.kyosho.com

*Hereby, KYOSHO CORPORATION, declares that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html

[ X—H—EEOHEBREEBLT
REIER/CEZLHEL £ 5. |

RSt

T243-0034 #E/|BEATMTF153
@1 — - HREEBELE 046-229-4115

HFEWEDLEE  BE~EEHREZER<)10 1 00~18 1 00

85290712-1  PRINTED IN CHINA



